


RADIO TEST REPORT Report No. : FR122333-02AB

Table of Contents

LTI (0T VAo | TSI (=TT A 1= o 1 Y P EET 3
SUMMANY OF TEST RESUIL......eeeeieei ettt ettt e e e e e et b et e e e e e e e s e anbbeeeeaaeesaansnnbeeeaaaeaaaans 4
1 1T oL =T BT o f 1] A o] o HP PP ERRT P 5
1.1 Ta] (o] aqF=1 1 o] o TSP PR ORI 5
1.2 PN o] 0] o= ] [T = U s To F= 1 o £SO 8
1.3 Testing LoCation INFOMMELION .........ooiii ittt e e e e et e e e e e e e s bnbbeeeaaaeeaanns 8
14 YT TS 0 =T a = L LU o =T o -] 2O 8
15 The Worst Case Measurement CONfIQUIALION.............eiiiiiiiiiiiiiiiiae et e e e e e e 9
1.6 LU @] o<1z 1o o T [ 1 o TN 1T SO 9
1.7 AACCESSONES ..ttteeeeee e ettt e e e ettt ettt e e e e e e o et be e et e e e e e s e aa b be e e e e e e e oo bbbt et e e e e e e e o bbb beee e e e e e e e nbbbbeeeaaeeeeanbbnreaaaans 9
1.8 LYW o]l =o [ o 41T o | SO PRSRR 10
1.9 TESE SELUP DIAGIAIM ....eeiiiiiiie ittt ettt e e et ettt e e e e e e e b bbbt et e e e e e e aabbeeeeeaaesaaaanbbeseaeaeesaaannnreneaeaens 11
2 TranSMILLEr TEST RESUIL ...eii i s e e st be e e s s ntae e e s ansbeeeeenees 13
2.1 UNWANTEA EMISSIONS ......eeeieiiiiie ettt ettt e e e e ettt e e e e e s s bbb et e e e e e e e e aanbbeeeeeaeeeaaaanbbeeeaaaeeeaannneees 13
3 Test Equipment and Calibration Data ..........cccooiiiiiiiiiiie e e e e e e e e ra e e e e s 17

Appendix A. Test Results of Unwanted Emissions
Appendix B. Test Photos

Photographs of EUT v01

TEL : 886-3-656-9065 Page Number : 20f17
FAX : 886-3-656-9085 Issued Date . May 24, 2022
Report Template No.: CB-A12_1 Verl.3 Report Version : 02



RADIO TEST REPORT Report No. : FR122333-02AB

History of this test report

Report No. Version Description Issued Date
FR122333-02AB 01 Initial issue of report Apr. 29, 2022
FR122333-02AB 02 Adding description of Mpdl_flcatlons and verification of May 24, 2022
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RADIO TEST REPORT Report No. : FR122333-02AB

Summary of Test Result

Report Ref Std. Result
Clause Clause UEE e (PASS/FAIL) REETS
1.1.2 15.203 Antenna Requirement PASS -
2.1 15.407(b) |Unwanted Emissions PASS -

Declaration of Conformity:

1. The test results with all measurement uncertainty excluded are presented in accordance with the regulation
limits or requirements declared by manufacturers. It's means measurement values may risk exceeding the limit
of regulation standards, if measurement uncertainty is include in test results.

2. The measurement uncertainty please refer to report "Measurement Uncertainty”.

Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the manufacturer, and the
manufacturer takes all the responsibilities for the accuracy of product specification.

Reviewed by: Sam Chen
Report Producer: Penny Kao
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RADIO TEST REPORT

Report No. : FR122333-02AB

1 General Description

1.1 Information
1.1.1 RF General Information
Frequency Range (MHz) IEEE Std. 802.11 Ch. Frequency (MHz) Channel Number
5150-5250 a, n (HT20), ac (VHT20), 5180-5240 36-48 [4]
5725-5850 ax (HEW20) 5745-5825 149-165 [5]
5150-5250 n (HT40), ac (VHTA40), 5190-5230 38-46 [2]
5725-5850 ax (HEW40) 5755-5795 151-159 [2]
5150-5250 5210 42 [1]
5725-5850 ac (VHTBQ), ax (HEWE0) 5775 155 [1]
5150-5350 Z; Exgwfgg)' 5250 50 [1]
Band Mode BWch (MHz) Nant
5.15-5.25GHz 802.11a 20 4TX
5.15-5.25GHz 802.11n HT20 20 4TX
5.15-5.25GHz 802.11ac VHT20 20 4TX
5.15-5.25GHz 802.11ax HEW20 20 4TX
5.15-5.25GHz 802.11n HT40 40 4TX
5.15-5.25GHz 802.11ac VHT40 40 4TX
5.15-5.25GHz 802.11ax HEW40 40 4TX
5.15-5.25GHz 802.11ac VHT80 80 4TX
5.15-5.25GHz 802.11ax HEWS80 80 4TX
5.15-5.35GHz 802.11ac VHT160 160 4TX
5.15-5.35GHz 802.11ax HEW160 160 4TX
5.725-5.85GHz 802.11a 20 4TX
5.725-5.85GHz 802.11n HT20 20 4TX
5.725-5.85GHz 802.11ac VHT20 20 4TX
5.725-5.85GHz 802.11ax HEW20 20 4TX
5.725-5.85GHz 802.11n HT40 40 4TX
5.725-5.85GHz 802.11ac VHT40 40 4TX
5.725-5.85GHz 802.11ax HEW40 40 4TX
5.725-5.85GHz 802.11ac VHT80 80 4TX
5.725-5.85GHz 802.11ax HEWS80 80 4TX
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RADIO TEST REPORT Report No. : FR122333-02AB

Note:

. 11a, HT20 and HT40 use a combination of OFDM-BPSK, QPSK, 16QAM, 64QAM modulation.

. VHT20, VHT40, VHT80 and VHT160 use a combination of OFDM-BPSK, QPSK, 16QAM, 64QAM,
256QAM, 1024QAM modulation.

. HEW20, HEW40, HEW80 and HEW160 use a combination of OFDMA-BPSK, QPSK, 16QAM,
64QAM, 256QAM, 1024QAM modulation.

. BWch is the nominal channel bandwidth.

1.1.2 Antenna Information

Ant. Port Brand Model Name Type Connector Gain (dBi)
2.4GHz | 5GHz 2.4GHz 5GHz

1 1 2 TP-Link 3101502756 PCB I-PEX 1.93 0.90
2 2 1 TP-Link 3101502757 PCB I-PEX 1.94 0.97
3 - 4 TP-Link 3101503632 PCB I-PEX - 0.97
4 - 3 TP-Link 3101503633 PCB I-PEX - 0.88

Note 1: The above information was declared by manufacturer.

Note 2:

For WLAN 2.4GHz, 11b/g/n/ax/VHT mode (2TX/2RX):

Port 1 and Port 2 could transmit/receive simultaneously.

For WLAN 5GHz, 11a/n/ac/ax mode (4TX/4RX):

Port 1, Port 2, Port 3 and Port 4 could transmit/receive simultaneously.

1.1.3 EUT Operational Condition

EUT Power Type From power adapter
Beamforming Function |[] |With beamforming X1 |Without beamforming
_ [] | Outdoor P2M X |Indoor P2M
Function X .
[ ] |Fixed P2P [] |Client
TPC Function X [with TPC [] |Wwithout TPC

Test Software Version |QPST[v2.7] ~ QSPR (version 5.0-00196)

Note: The above information was declared by manufacturer.

1.1.4 Table for EUT Supports Functions

Function

AP Router

Mesh

Note: After evaluating, there is only AP Router mode was selected to test and record in the report.
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RADIO TEST REPORT Report No. : FR122333-02AB

1.1.5 Table for Permissive Change

This product is an extension of original one reported under Sporton project number: FR122333AB, FR122333-01.

Below is the table for the change of the product with respect to the original one.

Modifications Performance Checking
1. Adding LAN 3 (2.5Gbps) port via changing RJ-45 interface

and switching chip.

(a.) Add PHY chip RTL8221B-CG(located U70)

(b.) Move RJ-45 and signal transformer from Unwanted Emissions
motherboard to daughter board

(c.) Motherboard and daughter board connected by row
pins(JC1 and JC2)

2. Changing Model Name to “Deco X4300 Pro” from “Deco

X60, Deco W6000”.

_ _ After evaluating, it doesn't affect the test
3. Changing Equipment Name to “AX4300 Whole Home

o result of this test report.
Mesh Wi-Fi 6 System” from “AX3000 Whole Home Mesh

Wi-Fi 6 System”.
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1.2 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following
standards:

¢+ 47 CFR FCC Part 15

+  ANSI C63.10-2013

. FCC KDB 789033 D02 v02r01

The following reference test guidance is not within the scope of accreditation of TAF.

. FCC KDB 662911 D01 v02r01

. FCC KDB 412172 D01 v01r01

. FCC KDB 414788 D01 v01r01

1.3 Testing Location Information

Testing Location Information

Test Lab. : Sporton International Inc. Hsinchu Laboratory
Hsinchu ADD: No.8, Ln. 724, Bo'ai St., Zhubei City, Hsinchu County 302010, Taiwan (R.O.C.)
(TAF: 3787) TEL: 886-3-656-9065 FAX: 886-3-656-9085
Test site Designation No. TW3787 with FCC.
Test site registered number IC 4086D with Industry Canada.

Test Condition Test Site No. Test Engineer Test I?orgllr;)r;ment Test Date
Radiated Below 1GHz 03CHO05-CB Eason Chen 23.8-24.9 / 55-58 Apr. 23, 2022
Radiated Above 1GHz 03CH02-CB RJ Huang 24.2-26.1/ 55-58 May 23, 2022

1.4 Measurement Uncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a coverage factor (k=2)

Test Items Uncertainty Remark
Radiated Emission (9kHz ~ 30MHz) 4.2 dB Confidence levels of 95%
Radiated Emission (30MHz ~ 1,000MHz) 5.5dB Confidence levels of 95%
Radiated Emission (1GHz ~ 18GHz) 4.7 dB Confidence levels of 95%
Radiated Emission (18GHz ~ 40GHz) 4.2 dB Confidence levels of 95%
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1.5 The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests Item Unwanted Emissions

Test Condition Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should be
performed with highest antenna gain of each antenna type.

Operating Mode < 1GHz | Normal Link

1 AP Router mode EUT + Adapter
Operating Mode > 1GHz |CTX
1 EUT

Note: The EUT can only be used at Y axis position.
1.6 EUT Operation during Test

For CTX Mode:

The EUT was programmed to be in continuously transmitting mode.

For Normal Link Mode:

During the test, the EUT operation to normal function.

1.7 Accessories

Accessories
No.| Equipment Name Brand Name Model Name Rating
: Input: 100-240V~ 50/60Hz, 0.8A
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1.8 Support Equipment
For Radiated (below 1GHz):
Support Equipment
No. Equipment Brand Name Model Name FCC ID
A LAN Notebook DELL E4300 N/A
B WiFi 2.4G Notebook DELL E4300 N/A
C WiFi 5G Notebook DELL E4300 N/A
D WLAN AP D-LINK DIR860L KA2IR860LA1
E WLAN module Intel AX210NGW PD9AX210NG
F WLAN module Intel AX210NGW PD9AX210NG
For Radiated (above 1GHz):
Support Equipment
No. Equipment Brand Name Model Name FCCID
A Notebook DELL E4300 N/A
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1.9 Test Setup Diagram

Test Setup Diagram - Radiated Test below 1GHz

AC MAIN

| Load
|

1
| |

4
|

EUT

*

U
] :

Item Connection Shielded Length
1 Power cable No 1.5m
2 RJ-45 cable No 10m
3 RJ-45 cable No 10m
4 RJ-45 cable No 1.5m
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FAX : 886-3-656-9085
Report Template No.: CB-A12_1 Verl.3

Page Number : 11 of 17

Issued Date . May 24, 2022
Report Version : 02



RADIO TEST REPORT Report No. : FR122333-02AB

Test Setup Diagram - Radiated Test above 1GHz
AC MAIN
1
EUT
2
A
Item Connection Shielded Length
1 Power cable No 1.5m
2 RJ-45 cable No 10m
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2 Transmitter Test Result
2.1 Unwanted Emissions

2.1.1 Transmitter Unwanted Emissions Limit

Unwanted emissions below 1 GHz and restricted band emissions above 1GHz limit

Frequency Range (MHz)| Field Strength (uV/m) |Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 48.5-13.8 300
0.490~1.705 24000/F(kHz) 33.8-23 30

1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 435 3
216~960 200 46 3
Above 960 500 54 3

Note 1: Test distance for frequencies at or above 30 MHz, measurements may be performed at a distance
other than the limit distance provided they are not performed in the near field and the emissions to
be measured can be detected by the measurement equipment. When performing measurements at
a distance other than that specified, the results shall be extrapolated to the specified distance using
an extrapolation factor of 20 dB/decade (inverse of linear distance for field-strength measurements,
inverse of linear distance-squared for power-density measurements).

Note 2: Test distance for frequencies at below 30 MHz, measurements may be performed at a distance
closer than the EUT limit distance; however, an attempt should be made to avoid making
measurements in the near field. When performing measurements below 30 MHz at a closer distance
than the limit distance, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two or more distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade). The test report shall specify the extrapolation method used to determine compliance of
the EUT.

Note 3: Using the distance of 1m during the test for above 18 GHz, and the test value to correct for the
distance factor at 3m.

2.1.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.
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2.1.3 Test Procedures

Test Method

= Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. Measurements shall not be performed at a distance greater than 30 m for frequencies
above 30 MHz, unless it can be further demonstrated that measurements at a distance of 30 m or less
are impractical. When performing measurements at a distance other than that specified, the results shall
be extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of linear
distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements).

= The average emission levels shall be measured in [duty cycle = 98 or duty factor].

= For the transmitter unwanted emissions shall be measured using following options below:

= Refer as FCC KDB 789033, clause G)2) for unwanted emissions into non-restricted bands.

= Refer as FCC KDB 789033, clause G)1) for unwanted emissions into restricted bands.
Refer as FCC KDB 789033, G)6) Method AD (Trace Averaging).
Refer as FCC KDB 789033, G)6) Method VB (Reduced VBW).

Refer as ANSI C63.10, clause 11.12.2.5.3 (Reduced VBW). VBW = 1/T, where T is pulse
time.

Refer as ANSI C63.10, clause 7.5 average value of pulsed emissions.

Refer as FCC KDB 789033, clause G)5) measurement procedure peak limit.

OXO OX|id

Refer as ANSI C63.10, clause 4.1.4.2.2 measurement procedure peak limit.

= For radiated measurement.

= Refer as ANSI C63.10, clause 6.4 for radiated emissions below 30 MHz and test distance is 3m.
= Refer as ANSI C63.10, clause 6.5 for radiated emissions 30 MHz to 1 GHz and test distance is 3m.

= Refer as ANSI C63.10, clause 6.6 for radiated emissions above 1GHz.

= The any unwanted emissions level shall not exceed the fundamental emission level.

= All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible value
has no need to be reported.

TEL : 886-3-656-9065 Page Number 1 14 of 17
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2.1.4 Test Setup

Transmitter Radiated Unwanted Emissions
9kHz ~30MHz
30MHz~1GHz
TEL : 886-3-656-9065 Page Number 1 15 of 17
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Above 1GHz

2.1.5 Measurement Results Calculation

The measured Level is calculated using:
Corrected Reading: Antenna factor (AF) + Cable loss (CL) + Read level (Raw) - Preamp factor (PA)(if applicable) =
Level.

2.1.6 Transmitter Unwanted Emissions (Below 30MHz)

There is a comparison data of both open-field test site and alternative test site - semi-Anechoic chamber according
to KDB414788 Radiated Test Site, and the result came out very similar.
All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible value has no

need to be reported.
The radiated emissions were investigated from 9 kHz or the lowest frequency generated within the device, up to
the 10th harmonic or 40 GHz, whichever is appropriate.

2.1.7 Test Result of Transmitter Unwanted Emissions

Refer as Appendix A
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FAX : 886-3-656-9085 Issued Date : May 24, 2022

Report Template No.: CB-A12_1 Verl.3 Report Version : 02



RADIO TEST REPORT

Report No. : FR122333-02AB

3 Test Equipment and Calibration Data

Instrument Brand Model No. Serial No. Characteristics Calibration Calibration Remark
Date Due Date
Radiation
Loop Antenna Teseq HLA 6120 31244 9kHz - 30 MHz Mar. 16, 2021 | Mar. 15, 2022 (03CHO5-CB)
3m Serr_u Radiation
Anechoic TDK SAC-3M 03CHO05-CB | 30 MHz ~1 GHz | Aug. 09, 2021 | Aug. 08, 2022 (03CHO5-CB)
Chamber NSA
Bilog Antenna iati
. TESEQ& | CBL6112D& | 35236 & _ Radiation
with 6dB EMCI N-6-06 AT-NO610 30MHz ~2GHz | Mar. 25, 2022 | Mar. 24, 2023 (03CHO5-CB)
Attenuator
- Radiation
Pre-Amplifier EMCI EMC330N 980331 20MHz ~3GHz | Apr. 27,2021 | Apr. 26,2022 | oliice e
Spectrum R&S FSP40 100304 9kHz ~ 40GHz | Mar. 14,2022 | Mar. 13,2023 | _Radiation
Analyzer (03CHO05-CB)
EMI Test R&S ESCS 826547/017 | 9kHz ~2.75GHz | Jun. 21,2021 | Jun. 20,2022 | Radiation
Receiver (03CHO5-CB)
RF Cable-low Woken RG402 Low 30MHz~1GHz | Oct. 13,2021 | Oct. 12,2022 | Radiation
Cable-04+23 S e (03CHO5-CB)
Test Software | SPORTON SENSE V5.10 - N.C.R. N.CR. (Osgﬂ'gg?gm
3m Sen_u Radiation
Anechoic RIKEN SAC-3M 03CH02-CB 1GHz ~18GHz | Mar. 26, 2022 | Mar. 25, 2023 (03CH02-CB)
Chamber VSWR
Radiation
Horn Antenna EMCO 3115 9610-4976 1GHz ~ 18GHz | Apr. 19,2022 | Apr. 18, 2023 (03CH02-CB)
Radiation
Horn Antenna | Schwarzbeck BBHA 9170 | BBHA9170252 | 15GHz ~ 40GHz | Aug. 05, 2021 | Aug. 04, 2022 (03CHO02-CB)
- . Radiation
Pre-Amplifier Agilent 83017A MY39501305 | 1GHz ~ 26.5GHz | Jul. 12,2021 | Jul. 11, 2022 (03CH02-CB)
. TTA1840-35-H Radiation
Pre-Amplifier MITEQ pA 1864479 | 18GHz ~40GHz | Jul. 13,2021 | Jul. 12,2022 | (o 8ics
Spectrum R&S FSU 100015 OkHz~26GHz | Oct. 25,2021 | Oct. 24, 2022 | . Radiation
analyzer T e (03CH02-CB)
RF Cable-high Woken RG402 High Cable-18 | 1GHz ~ 18GHz | Oct. 04,2021 | Oct. 03, 2022 | . Radiation
g 9 i et (03CH02-CB)
) High B Radiation
RF Cable-high Woken RG402 Cable-18+19 1GHz ~ 18GHz | Oct. 04, 2021 | Oct. 03, 2022 (03CH02-CB)
High Cable Woken WCA0929M 40G#5+7 | 1GHz~40 GHz | Dec. 14,2021 | Dec. 13,2022 |  Radiation
- 14, - 19 (03CHO2-CB)
High Cable Woken WCA0929M 40GH#5 1GHz ~ 40 GHz | Dec. 08, 2021 | Dec. 07, 2022 | . Radiation
- 08, -Oh (03CHO2-CB)
High Cable Woken WCA0929M 40GH#7 1GHz ~ 40 GHz | Dec. 14, 2021 | Dec. 13, 2022 | _Radiation
g - 14, + 5 (03CHO2-CB)
Test Software | SPORTON SENSE V5.10 - N.CR. N.C.R. Radiation

(03CH02-CB)

Note: Calibration Interval of instruments listed above is one year.
N.C.R. means Non-Calibration required.
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Radiated Emissions below 1GHz

Appendix A.l1

Summary
Mode Result Type Freq Level Limit Margin Condition
(Hz) (dBuV/m) (dBuV/m) (dB)
Mode 1 Pass QP 54.25M 36.11 40.00 -3.89 Vertical
Sporton International Inc. Hsinchu Laboratory Page No. : 1of3
Report No. FR122333-02AB




Radiated Emissions below 1GHz Appendix A.l1

Mode 1
TE Lim.QP [/ |
70- QP [~
e 6B [~

50

40——'—‘

30+

20- 23/04/2022
10-

U_I 1 | | | | | | | 1 | | 1 | | 1 | | 1 | 1
30Mm 100M  150M  200M  250M 300M 350M 400M 450M 500M 550M 6OOM B650M  700M 750M 800M BSOM  900M 950M  1G

Type Freq Level Lirnit Margin Factar Dist Condition  Azimuth  Height Comment Raw AF CL Pa
(Hz) (dBuV/m)  (dBuV/m} (dB) (dB/m)} (m) ] (m) (dBuV/m)  (dB/m) (dB) (dB)
PK 47.46M 34.47 40.00 -553 -15.78 3 Vertical 359 125 - 50.25 1491 1.05 3174
Qp 54.25M 31 40.00 -3.89 -17.89 3 Wertical 283 1.00 “Worst" 54,00 12.81 110 31.80
PK 70.74M 30.85 40.00 -915 -18.43 3 Vertical 102 200 - 49.28 1216 1.30 31.89
PK 110.51M 34407 43.50 -943 -12.75 3 Vertical | 204 1.00 - 46.82 17.61 1.55 19
PK 142.52M 35.34 43.50 -816 -13.40 3 Vertical 237 1.00 - 48.74 16.73 1.3 31.96
PK 143.49M 33.66 43.50 -9.84 -13.50 3 Vertical 269 1.00 - 4716 16.63 1.3 31.96
Sporton International Inc. Hsinchu Laboratory Page No. . 20f3
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Mode 1
TE Lim.QP [/ |
70- QP [~
e 6B [~

50

40——'—‘

30+

20- 23/04/2022
10-

U_I 1 | | | | | | | 1 | | 1 | | 1 | | 1 | 1
30Mm 100M  150M  200M  250M 300M 350M 400M 450M 500M 550M 6OOM B650M  700M 750M 800M BSOM  900M 950M  1G

Type Freq Level Lirnit Margin Factar Dist Condition  Azimuth  Height Comment Raw AF CL Pa
(Hz) (dBuV/m)  (dBuV/m} (dB) (dB/m)} (m) ] (m) (dBuV/m)  (dB/m) (dB) (dB)
PK 713.85M 34.89 456.00 -1111 -348 3 Horizontal 196 1.25 “Worst" 3837 24.63 4.56 3267
PK 877.78M 33.44 46.00 -12.56 -1.39 3 Horizontal 203 125 - 34,83 26.04 521 3264
PK 889.42M 33.73 46.00 -12.27 -1.25 3 Horizontal 175 150 - 3498 26.14 5.26 3265
PK 913.67M 33.79 46.00 -12.21 -1.06 3 Horizontal 20 1.25 - 3B 26,20 538 3264
PK 94b.65M 34.27 46.00 -11.73 -0.56 3 Horizontal 325 3.00 - 34.83 26.44 558 32.58
PK 959.26M 3417 46.00 -11.83 -0.35 3 Horizontal 27 2,00 - 34.52 26.62 5.60 32.57
Sporton International Inc. Hsinchu Laboratory Page No. . 30f3
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RSE TX above 1GHz Appendix A.2

Summary
Mode Result Type Freq Level Limit Margin Dist Condition Azimuth Height Comments
(Hz) (dBuV/m) (dBuV/m) (dB) (m) (°) (m)
5.725-5.85GHz
802.11ax HEW40_Nss1,(MCS0)_1TX Pass PK 17.26164G 61.91 68.20 -6.29 3 Vertical 167 1.80
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RSE TX above 1GHz

Appendix A.2

802.11ax HEW40_Nss1,(MCS0)_1TX
5230MHz_TnomVnom

b LimPK [/
PK v
120-
LimAV [
100- AV =
80—
A S
23/05/2022
40—
20_I 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
508G 516G 5126 514G 516G 518G  52G 5226 524G 526G 528G 53G 532G 534G 536G 538G
EUT Y 4TX
Setting 23
02-D-G-2-10
Type Freq Level Lirnit Margin Raw Dist Condition  Azimuth  Height Comment AF CL PA
{Hz) (dBuV/m)  (dBuV/m) (dE) (dBuv) | (m) 9 (m) (dB) (dE) (B
PK 5.148G 58.46 74.00 -15.54 5176 3 Vertical 341 216 3360 5.25 3215
AV 5.1478G 46.43 54,00 -7.57 39.73 3 Vertical 341 216 3360 5.25 3215
PK 5.2288G 11676  Inf -Inf 109.90 3 Vertical 341 216 3270 5.31 3215
AV 5.22760G 10481 Inf -Inf 97.95 3 Vertical 241 216 3270 531 2215
PK 5.3674G 5830 74.00 -15.70 5113 3 Vertical 341 216 3393 5.38 3214
AV 5.377G 45.40 54.00 860 38.20 3 Vertical 341 216 3395 5.39 3214
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RSE TX above 1GHz Appendix A.2

802.11ax HEW40_Nss1,(MCS0)_1TX
5230MHz_TnomVnom

140+ LimPK [/
PK a4
120+
Lim AV |/
100- l AV Y
80-
60_
23/05/2022
40-
20_

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
508G 516G 512G 514G 516G 518G 5.2G 522G 5.24G 5.266G 5.28G 536G 532G 534G 536G 538G

EUT ¥V 4TX

Setting 23

02-D-G-3-10
Type Freq Level Lirnit Margin Raw Dist Condition  Azimuth  Height Comment AF CL PA

(Hz) (dBuV/m) (dBuV/m) (dB) (dBuV) (m) ! (m) (dB) (dB) (dB)
PK 51052G 57.80 74.00 -16.20 51.23 3 Horizontal 112 2.54 - 3351 521 3215
AV 51484G 44,49 54.00 -3.51 3779 3 Haorizontal 112 2.54 - 3360 5.25 3215
PK 5.2258G 11010 Inf -Inf 103.24 3 Horizontal 112 2.54 - 3270 521 3215
AV 5.227G 98.14 Inf -Inf 91.28 3 Harizontal 112 2.54 - 3370 531 3215
PK 5.3794G 57.24 74.00 -16.76 50,03 3 Horizontal 112 2.54 - 3396 539 3214
AV 5.3572G 45.00 54.00 -9.00 3785 3 Horizontal 112 2.54 - 3391 538 3214
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RSE TX above 1GHz

Appendix A.2

802.11ax HEW40_Nss1,(MCS0)_1TX

5230MHz_TnomVnom

Ll LimPK [/
PK v
120-
LimAV [
100- | AV -l
80—
LM 1 I [
60_
23/05/2022
40—
20_I 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
1626 4G 668G 106 126G 14G 16G 186G 206G 226 246G 266 28G 306G 32G 346G 36G 386G  40G
EUT Y 4TX
Setting 23
02-D-G-2-10
Type Freq Level Lirnit Margin Raw Dist Conditien  Azimuth  Height Comment AF CL PA
{Hz) (dBuV/m)  (dBuV/m) (dE) (dBuv) | (m) ) (m) (dBy (dE) ()
PK 10.46008G | 54.04 68.20 -14.16 4098 3 Vertical 180 2.05 38.60 748 33.02
PK 15.68224G | 57.95 74.00 -16.05 4396 3 Vertical 8 297 37.50 9.36 3337
AV 15.70192G  43.56 54,00 -10.44 29.58 3 Vertical 9 297 37.50 9.87 3339
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RSE TX above 1GHz

Appendix A.2

802.11ax HEW40_Nss1,(MCS0)_1TX

5230MHz_TnomVnom

b LimPK [/
PK v
120-
LimAV [
100- LAV =
80—
LM 1 I [
60_
23/05/2022
40—
20_I 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
1626 4G 668G 106 126G 14G 16G 186G 206G 226 246G 266 28G 306G 32G 346G 36G 386G  40G
EUT Y 4TX
Setting 23
02-D-G-2-10
Type Freq Level Lirnit Margin Raw Dist Conditien  Azimuth  Height Comment AF CL PA
{Hz) (dBuV/m)  (dBuV/m) (dE) (dBuv) | (m) ) (m) (dBy (dE) ()
PK 10466 53.56 68.20 -14.64 40.50 3 Horizontal 117 191 38.60 748 33.02
PK 15.70104G | 56.56 74.00 1744 4258 3 Horizontal 108 2.94 37.50 9.87 3339
AV 15.69672G  43.42 54,00 -10.58 29.44 3 Horizontal 108 294 37.50 9.86 3338
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RSE TX above 1GHz Appendix A.2

802.11ax HEW40_Nss1,(MCS0)_1TX
5755MHz_TnomVnom

140+ LimPK [/

PK a4
120+

Lim AV |/
100- AV Y
80-
60_

23/05/2022
40-

20_I 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 U
5.555G 55756 556G 5625G 565G 56756 57G 57256 575G 57756 5.8G  5825G 585G 5.875G 538G 5925G 5955G

EUT ¥V 4TX

Setting 23
02-D-G-3-10
Type Freq Level Lirnit Margin Raw Dist Condition  Azimuth  Height Comment AF CL PA
(Hz) (dBuV/m)  (dBuV/m} (dBE) (dBuV) (m} [ (m) (dB) (dE) (dE)
PK 5.579G 58.07 68.20 -1013 5068 3 Vertical | 136 2.04 - 3384 5.58 3213
PE 5.7526G 116.60 Inf -Inf 109,35 3 Vertical 136 2,04 - 3380 5.60 3215
AV 5.7542G 106.12 Inf -Inf 9887 3 Vertical | 136 204 - 3380 560 3215
PK 5.9518G 5817 68.20 -10.03 50.38 3 Vertical | 136 2,04 - 34.20 575 3216
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RSE TX above 1GHz

Appendix A.2

802.11ax HEW40_Nss1,(MCS0)_1TX
5755MHz_TnomVnom

b LimPK [/
PK v
120-
LimAV [
100- LAV =
80—
60_
23/05/2022
40—
20_I 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 U
5.555G 5575G 56G 56256 565G 5675G 573G 5J25G 575G 57756 58G 58256 585G 5875G 589G 59256 5955G
EUT Y 4TX
Setting 23
02-D-G-2-10
Type Freq Level Lirnit Margin Raw Dist Condition  Azimuth  Height Comment AF CL PA
{Hz) (dBuV/m)  (dBuV/m) (dE) (dBuv) | (m) 9 (m) (dB) (dE) (B
PK 5.5678G 58.09 68.20 -10.11 50.69 3 Horizontal 5 2,69 3396 5.57 3213
PK 5.76065 11259 Inf -Inf 105.34 3 Horizontal 5 2,69 3330 5.60 3215
AV 5.7606G 10088 Inf -Inf 9263 3 Herizental 5 269 3280 5.60 3215
PK 5.947G 5818 68.20 -1002 50.40 3 Horizontal 5 269 3419 575 2216
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RSE TX above 1GHz Appendix A.2

802.11ax HEW40_Nss1,(MCS0)_1TX
5755MHz_TnomVnom

140+ Lim.PK [/

PK N
120-

Lim AV |/
100- | AV -l
80- '

1 | |

60_

23/05/2022
40-
20- | 1 1 |

1 1 1 1 1 1 1 1 1 1 1 1 1 1
1G 2G 4G 6G 8G 106 126 146G 166G 186G 206G 226G 24G 268G 28G 30G 332G 346G 366G 386G 40G

EUT ¥V 4TX

Setting 23
02-D-G-3-10
Type Freq Level Lirnit Margin Raw Dist Conditien  Azimuth  Height Comment AF CL PA
(Hz) (dBuV/m)  (dBuV/m} (dBE) (dBuV) () [ (m) (dB) (dB) (dE)
PK 11.51384G  52.59 74.00 -4 38.86 3 Vertical | 214 1.02 - 39.04 781 33.22
AV 11.51486G 4031 54.00 -13.69 26.58 3 Vertical 214 1.02 - 39.04 781 33.22
PK 17.26164G 6191 68.20 -6.29 4221 3 Vertical | 167 130 - 4231 1062 33.24
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RSE TX above 1GHz Appendix A.2

802.11ax HEW40_Nss1,(MCS0)_1TX
5755MHz_TnomVnom

140+ Lim.PK [/

PK N
120-

Lim AV |/
100- | AV -l
80- '

1 | |

60_

23/05/2022
40-
20- | 1 1 | |

1 1 1 1 1 1 1 1 1 1 1 1 1 1
1G 2G 4G 6G 8G 106 126 146G 166G 186G 206G 226G 24G 268G 28G 30G 332G 346G 366G 386G 40G

EUT ¥V 4TX

Setting 23
02-D-G-3-10
Type Freq Level Lirnit Margin Raw Dist Conditien  Azimuth  Height Comment AF CL PA
(Hz) (dBuV/m)  (dBuV/m} (dBE) (dBuV) () [ (m) (dB) (dB) (dE)
PK 11.51752G 5434 74.00 -19.66 40,60 3 Horizontal 59 177 - 39.05 781 33.22
AV 11.51608G 4210 54.00 -11.80 28.36 3 Horizontal 59 177 - 3905 781 33.22
PK 17.30484G 6191 68.20 -6.29 4182 3 Herizontal 360 130 - 42,53 1065 3319
Sporton International Inc. Hsinchu Laboratory Page No. © 90f9

Report No. : FR122333-02AB



	1 General Description
	1.1 Information
	1.1.1 RF General Information
	1.1.2 Antenna Information
	1.1.3 EUT Operational Condition
	1.1.4 Table for EUT Supports Functions
	1.1.5  Table for Permissive Change

	1.2  Applicable Standards
	1.3 Testing Location Information
	1.4 Measurement Uncertainty
	1.5  The Worst Case Measurement Configuration
	1.6 EUT Operation during Test
	1.7 Accessories
	1.8  Support Equipment
	1.9  Test Setup Diagram

	2 Transmitter Test Result
	2.1 Unwanted Emissions
	2.1.1 Transmitter Unwanted Emissions Limit
	2.1.2 Measuring Instruments
	2.1.3  Test Procedures
	2.1.4  Test Setup
	2.1.5 Measurement Results Calculation
	2.1.6 Transmitter Unwanted Emissions (Below 30MHz)
	2.1.7 Test Result of Transmitter Unwanted Emissions


	3 Test Equipment and Calibration Data
	Appendix_FR_5G_AB.pdf
	APPENDIX B. TEST PHOTOS_A4.pdf
	1. Photographs of Radiated Emissions Test Configuration
	FRONT VIEW





